& 870 Parts Manual

SN L

STANHAY ==



STANHAY ROBIN 870 -

PARTS MANUAL

Contents

Metering Unit - Belt Side
- Orive Side
- Knee Joint

Seed Hopper

Agitator

Coulters

Steel Wheels

Cage Wheel

Chassis

Clod Deflector

Tractor Hitch, Toolbars, Shafts etc.

Parking Stand

Master Landwheel

Adjustable Master Landwhee?
Support Wheel

Adjustable Support Wheel
Manual Markers

Manual Marker Change Qver Kit
Electrical Monitoring System

Warranty

Page

RN o I N

IR
13
15-17
19
21
23
25
27
29
31
33
35
37
39
41

Inside Back Cover






STANHAY ROBIN 870
METERING UNIT - SEED BELT SIDE

Item No: Part No: Descripticn:
1 5201040 Indicator Lead
2 5203004 [ndicator Lead Gland
3 £402001 orotection Plug - above seed chamber Tlangs
6402031 orotection Plug - rear pody flange
- non electric drills only
4 5209051 Two way (onnector
5 7060002 Seader Body Stud
£ 7702404 Seeder Beody
7 7000003 Seeder Body Dowel
8 7702475 Belt Tensioner
9 7702476 Belt Tensioner & Reed Switch Assembly
10 5208050 Reed Switch c/w items 11 & 12
1 2335046 M3 x 12 Slotted Pan Head Screw
12 2303003 M3 Hexagon Nut
13 2318329 3/16 BSW x 3/8 Slotted Round Head Screw
14 2311213 M6 Spring Washer
15 2301015 3/16 BSW Hexagcn Nut
16 2311132 M5 Flat Washer - large diameter
17 2318331 3/16 8SW x 1/2 Sictted Round Head Screw
18 6902110 Rubber Flap Clamp
19 6900011 Rubber Flap
2l *2810180 Fixed Roiler - 8 Bore
21 *53022272 Fixed Roller Pin - 8 diameter
22 6300040 A-Choke
6300041 B-Choke
6300042 C-Choke
6900043 P-Chaoke
6300044 T-Choke
6900045 X-Choke
23 6902238 Spring Base Pin {Hexagon)
24 2311090 M10 FTat Washer
25 2301018 3/8 BSW Hexagon Nut
26 6900016 Bearing Spacer
27 1901045 - Ball Bearing
28 3220002 Spacing Shim - 0.13mm
32206003 Spacing Shim - 0.25mm
29 77000086 Belt Wheel and Tyre - item 30
30 2820001 Belt Wneel Tyre
31 6902067 Repeller Spindle
32 2810174 Plastic Repeller Wheel
33 . 7702102 Standard {8lack) Repeller Assemdly
© 7702453 Polymer {Brown) Repeller Assembly
7703139 8lack (Solid Centre) Reneller Assembly
34 2820002 Standard {Black) Tyre
2830033 Polymer (Brown) Tyre
2820042 Black Solid Centre Tyre
35 . 2333102 M5 x 8 Countersunk Head Screw
36 Seed Belt - state type required
37 ’ Spring Base - state type required
38 7400062 Body Cover Plate
39 2301437 1/4 BSW Wing Nut
40 7703070 Spring Base Pin & Block Assembly
iy 231108% M3 Flat Wasner

* We recommend that items 20 and 21 are purchased as sets.






[tem No:

—-AJ—I._I.,_‘_J-_A_J_J__lﬁ—A._J
L.DO:)\-JC}\m-[:-L\JN—*Q\QCD\Jmm_F;wI\)__J

DI N MO PO
wre — 0O

(RS AS IS RO AN
W00~ U

G L) oL
LNy — O

Part No:

7702404
7000064
231832

1901023
1801002
1701014
2310506
2301161
2260135
7700004
23071163
2310711
2311213
2318329
2318330
3000027
2318334
2317003
6302366
7400001
4001001
3210008
3900001
221604¢
2001005
1801001
3220001
2001009
7702101
7702100
6300006
2214057
£900013

STANHAY ROBIN 870

METERING UNIT - DRIVE SIDE

Description:

Seeder Body

Coulter Peg

3/16 BSW x 1/2 Sletted Round Head Screw
Ball Bearing

Chain - 48 pitches

Repeller Sprocket

1/4 Shakeproof Washer

1/4 BSF Hexagon Locknut

3716 BSW x 5/16 in. Socket Set Screw
Belt Wheel Sprocket c/w item 9

3/8 BSF Hexagon Locknut

2BA Flat Washer

M5 Spring Washer

3716 BSW x 3/8 Slotted Round Head Screw
3/76 BSW x 7/16 Slotted Round Head Screw
sSeeder Chute

3/16 BSW x 3/4 Slotted Round Head Screw
V-belt

3/16 BSW x 3/4 Hexagon Head Screw
Oriving Sprocket Pulley

V-ring Seal

Chaincase

Chaincase Gasket

Circlip

0ilite Bearing

Chain - 46 pitches

Spindle Shim

0ilite Bearing

Driving Sprocket c¢/w item 28

IdTer Sprocket c/w item 25

Idler Sprocket Spindle

3/32 x 3/4 Split Pin

Driving Sprocket Spindle






STANHAY ROBIN 870

METERING UNIT - KNEE JOINT & DRIVE

Item No: Part No: Description:

1 2300074 M10 x 80 Hexagon Head 3glt

2 2310090 M10 Flat Washer

3 7000022 Seeder Clamp Spacer

4 2001002 Cilite Bearing

5 0500021 Pulley Hub Spacer

6 7700010 Twin Pulley c/w item &

7700584 Triple Pulley c/w item £

7 23112316 M10 Spring Washer

g 2303008 M0 Hexagon Nut

9 7000085 Knee Joint Arm c/w item 10

10 2001011 0ilite Bearing

11 6300020 Knee Joint Spindle
12 1308010 V-belt
13 1308055 V-belt
14 7700011 Single Shaftt Pulley c/w item 16
15 7700845 Double Shaft Pulley c/w item 16
16 2308341 1/4 UNC x 3/4 Hexagon Head Screw






Ttem No:

NN O% BN LN, Qi

(NS I e BRI, S

Part No:

S
!

[RS ey
20O
QO — O
O O U o

I R e )

i

e e
Iny
[
(DO G rar)
(o]

5

2820003
2301015
2311213
2318331
2311132

STANHAY ROBIN 870
= R RUBLN S/u

SEED HOPPER

Description:

dopper Lid Kit c/w itams 2,3
FOP Rivet
Hinge Spacer

Hopper - without monitor Tixing

Hopper - with monitor TixXing

Chute Seal

3/16 BSW Hexagon Nut

M5 Spring Washer

3/76 8SW x 1/2 Slott
r

d Round Head Scraw
M5 Flat Wesher - larce

diameter



- 10 -



Ttem No:

~ Oy W sy

Part No:

7701057
6900023
2703001
£300025
2301014
6500022
2310010

KIT

8000007

STANHAY ROBIN 870

AGITATOR

Description

Agitator

Agitator Bush

Agitator Torsion Spring
Agitator Arm

1/8 BSW Hexagon Nut
Agitator Eccentric Spindie
Agitator Ecceniric

Agitator Kit

- 11 -



- 12 -




STANHAY ROBIN 870

COULTERS
Item No: Part No: Description:

1 7400034 General Purpose Coultar - Steel

2 7702270 Generz! Purpose Coulter - Ceramic
74023718 Coulter - Ceramic - Body Only

3 8002157 Ceramic Tip ¢/w items 4, 5

4 2311090 M0 Flat Washer

5 2303008 M10 Hexagon Nut

6 7401059 Keeled Couiter - EXPORT

7 7402628 Curved Nose Coulter {no rear fin)

8 7700042 25mm x 3 rib Coulter Assembly
7700044 50mm x 2 rib Coulter Assembly
7700046 38mm x 3 rib Coulter Assembly
7700048 76mm x 2 rip Coulter Assembly

9 © 8010040 25mm x 3 rib Coulter Base c¢/w items 10,11
80710038 50mm x 2 rib Coulter Base c/w items 10,11
8010041 38mm x 3 rib Coulter Base c/w items 10,71
8010039 76mm x 2 rib Coulter Base c/w items 10,11

10 2310401 1/4 Spring Washer

11 2319360 1/4 BSW x 1/2 Sletted Cheese Head Screw

12 7402878 100mm Band Coulter

13 7702787 100mm x 3 rib Coulter Assembly

14 8010037 100mm x 3 rib Coulter Base c/w items 15,16

15 2311215 M8 Spring Washer

18 2309045 M8 x 12 Hexagon Head Screw
KITS. .
8002159 Ceramic Coulter {Box of 2)
8002158 Ceramic Coulter Tips (Box of 4)



17 15




item No:

— .
OO~ B WPy —

—_— 1
[ R e

Al

—t ed e
o~ g

STANHAY ROBIN 870

120mm WIDE MILD STEEL WHEEL

Part No:

2306082
23030G8
7700027
2001002
2830001
6302016
2311090

237710%
6902741 -

7403017
6502659
2390052
2303007
2703012
27C3013
2311365
2311089

KITS
8002229

8002778
8coz779

{(Will fit front or rear)

Description:

M10 x 160 Hexagon Head Bolt
M10 Hexagon Nut

120 M/S Wheel c/w items 4,5
0ilite Bearing

Rubber 8ung

Landwheel Spacer

MIC Flat Washer

M10 x 16 Socket Buttaon Head Screw
Scraper Frame Side

120 Scraper Plate

120 Scraper Blade

M8 x 16 Roofing Boit

M8 Hexagon Nut

Scraper Spring L/H

Scraper Spring R/H

M8 Starlock Washer - Capped
M8 Flat Washer

120 M/S Wheel Kit {items 1,2,3,6
120 Wheel Scraper Kit (items 7-1
120 M/S Wheel & Scraper Kit
(items 1,2,3,6-18)

)
8)

- 15 -






Ttem No:

—
QW0 O N = W)

i

D S [ R R—
OO~ OY U1 = ™)

STANHAY ROBIN 870

120mm WIDE STAINLESS STEEL WHEEL

Part No:

2306082
2303008
7702614
1901045
5902390
2830001
2311090
2377104
6502741
7403011
6902659
2390052
2303007
2703012
2703013
2211365
2311089

KITS
8002438

8002778
8002780

(Will fit front or rear)
Description:

MIQ x 160 Hexagon Head Bolt
M10 Hexagon Nut

120 S/S Wheel c/w items 4,5,6
Ball Bearing

Bearing Spacer

Rubber Bung

M10 Flat Washer

MIQ x 16 Socket Button Head Screw
Scraper Frame Side

120 Scraper Plate

120 Scraper Blade

M8 x 16 Roofing Bolt

M8 Hexagon Nut

Scraper Spring L/H

Scraper Spring R/H

M8 Starlock Washer - Capped
M8 Flat Washer

120 S/S Wheel Kit (items 1,2,3,7)
120 Wheel Scraper Kit (items 7-18)
120 S/S Wheel & Scraper Kit

(items 1,2,3, 7-18)

- 17 -



—

| N
W o

L

y
i

L

-—%}—LI*
|
2
6 4
i i

- 18 ~



Item No:

N O =y —

Part No:

2308082
23030083
7702723
1501045
6902390
2311090

KIT

8002524

STANHAY ROBIN 870

120mm WIDE CAGE WHEEL

Description:

MIO x 180 Hexagon Head Bolt
M10 Hexagon Nut

120 Cage Wheal ¢/w items 4, §
Ball Bearing

dearing Spacer

MI0 Flat Washer

120 Cage Wheel (items 1,2,3.6)

-39 -



- 20 -



Item No:

[ e N R T
OV = oy = OWL 00~ Oy Ul Fa Lo o —

—

[ J Y N R R
[EVIRNG G s TN 6 3

[ASE RS AN
L~y —

24

(A I AN]
[opIR @]

NN RO N
N = O W o~

Part No:

8002125
2303010
7400121
6402015
7000086
2810067
2701006
2810068
7000087
7700145
6401004
2301163
2304642
23110380
2316033
2701601
7400007
7403129
7000022
6902365
2303008
7402639
2705001
7400118
2377104
7701106
7701105
2215296
2303007
2311088
6500089
2305048

KITS

8002900
8000053

STANHAY ROBIN 870

CHASSIS

Description:

7001063 U-bolt c/w item 2
M16 Hexagon Nut

Attachment Stem

Prastic Plug

Chassis Spring Rod

Spring Guide Collar

Chassis Arm Spring

Spring End Collar

Soring Tensioner

Chassis Arms ¢/w item 11
1/4 Straight Greaser - Drive Fit
3/8 BSF Hexagon Locknut

3/8 BSF x 1.3/8 Hexagon Head Boit
MIC Flat Washer

R-clip

Knes Joint Saring

Spring Rod

Chassis

Seeder Clamp Spacer

Unit Clamp

M10 Hexagen Nut

Clamp Handle

Coulter Clip

Drag Coverer

M10 x 16 Socket Button Head Screw
L /H Arm Coverar c/w item 28
R/H Arm Coverer c/w item 28
6 x 20 Tensicn Pin

M8 Hexagon Nut

M8 Flat Washer

Arm Spacer

M8 x 25 Hexagon Head Screw

Drag Coverer Kit (items 14,24,25)
Arm Coverer Kit (items 26,27,29-32)

- 21 -






[tem No:

—— s '
M — WO 0O~ O L G P —

—
[ ) B v )

—_—
(R e IR N e 3

Part No:

2393109
2311112
2308072
2316033
7403004
83072240
7402479
7402238
7403001
23117091
6902654
7403002
3000445
7402855
5902212
7402480
74025997
2303010

ASSEMBLY
7702812

STANHAY ROBIN 870

CLOD DEFLECTOR

Description:

M10 Nyloc Hexagon Nut - thin
M0 Flat Washer - thin

MIO x 70 Hexagon Head Bolt
R-clip

Deflector Stam

Shear Pin

Link Bracket

Support Pin

Adjuster Arm

MiZ2 Flat Washer

Locking Plate

AdJjuster Screw

Ballast Weight

Upper Link

Lower Link

Deflector Blade

Deflector Bracket

Mi5 Hexagon Nut

Clod Deflector (items 1-18}

- 23 -



B




[tem No:

H
OO 00~ O N G D =

ny —

13
14

15
16
17
18
19
20

STANHAY ROBIN 870

TRACTOR HITCH, TOOLBARS, SHAFTS, ETC.

Part No:

314307
2314754
2314805
7403101
80021386
8002135
7443100
2303010
2302035
2310409
2314805
7702352
7702192
7702668
7701112
77017113
6402015
6902174
£902105
6902469
7000067
7000068
8010027
2303007
2311215
23090438
7400070
8002126

™2

KITS

8002751
7700996

Description:

t

.1 Top Link Pin
nch Pin
Cat.2 Conversion Sleeve
Upper Hitch
Upper Hitch U-bolt c/w item 8
Lower Hitch U-bolt c/w item 8
Lower Hitch
M16 Hexagon Nut
7/8 UNF Hexagon Nut
7/8 Spring Washer
Cat.1 Bottom Link Pin c/w items 9,10
1.10M Toolbar
1.50M Toolbar
2.00M Toolbar
2.30M Tcolbar
2.90M Toolbar
Plastic Plug
1.10M Shaft
1.50M Shaft
2.00M Shaft
2.30M Shaft
2.90M Shaft
1805025 Ball Bearing c/w items 15-18
M8 Hexagon Nut
M8 Spring Washer
M8 x 25 Hexagon Head Screw
Bearing Bracket
7001098 U-bolt c/w items 16,17

—

a
i

Tractor Hitch Kit {items 1-11)
Bearing Bracket (items 15-20)



_26_




STANHAY ROBIN 870

PARKING STAND

Item No: Part No: Description:
| 7402247 Parking Stand Bracket - Toolbar
2 7400709 Half Clamp
3 2311081 Ml2 Flat Washer
4 2303008 M12 Hexagon Nut
5 7402141 Parking Stand
6 6302100 Stand Handle
7 6402018 Plastic Plug
8 2311217 M12 Spring Washer
9 2316023 R-Clip
10 7402238 Support Pin
ASSEMBLY
7702CS5 Parking Stand - Toclbar

(items 1-10)



- 728 -




Item No:

)

00~ Y Ul > Lo

13
14
15
16
17

18

139
20
21
22
23
24
25

26

MASTER LANDWHEEL (R/H ILLUSTRATED)

STANHAY ROBIN 870

Part No:

7402286
7402287
8002125
2303010
8010027
2308048
2311215
2303007
7401080
7401087
1901106
6300053
3000197
5700004
5700005
5700001
5700002
5700003
2311216
2309081
2311093
2311219
2303011
7401078

7401079 -
6902359 -
2311114

2217012
2217003
2702001
7700063
2308341
1310047

Description:

Wheal Arm R/H
boArm L/H
7001093 U-bolt c/w item 3
M1& Hexagon Nut
1905025 Ball Bearing c/w items 5-7

Whee

M8 x 25 Hexagon Head Screw

M8 Spring Washer
M8 Hexagon Nut
Landwhes!] Guard R/H
Landwheel Guard L/H
Ball Bearing
Zearing Spacer

Landwheel Hub
Landwheel R/H

Landwhe=l only

Tyre
Tube

M10 Spring Washer
MI0 x 20 Hexagon Head Screw
M20 Flat Washer
M20 Spcring Washer
M20 Hexagon Nut
Jockey Laver R/H
- Jockey Lever L/H
Jockey Roller - flanged

MI16 Flat Washer - thin

Circ
Circ

Tip
Tip

Jockey Lever Soring
Shaft Pulley c/w item 25
1/4 UNC x 3/4 Hexagon Head Screw

¥-be

ASSEMBLIES & KITS

7700961
7700982

R/H Jockey Lever Assembly (items 18-
{ /H Jockey Lever Assembiy (items 18-

[P
Fair

1t

(c/w tyre & tube)
Landwheel L/H (c/w tyre & tube)

Hub (items 10,11,12)

| anpuh
Lanawneg

a

=

2
2

2)
2)



- 30 -



STANHAY ROBIN B70
ADJUSTABLE MASTER LLANDWHEEL (R/H ILLUSTRATED)
{To 19cm below standard)

Item No: Part No: Descripfion:
] 7401087 Wheel Arm R/H
74010838 Wheel Arm L/H
2 8002125 7001093 U-bolt c/w item 3
3 2303010 M16 Hexagon MNut
4 7402422 Wheel Stem R/H
7402423 Wheel Stem L/H
5 7400064 Pivot Bolt
6 7401086 Pivot Bolt Nut
7 8010027 1505025 Ball Bearing c/w items 8-10
g8 2311089 M8 Flat Washer
9 2311215 M8 Spring Washer
10 2303007 M8 Hexagon Nut
11 630zz17 Wheel Stem Stay
12 2309080 M12 x 40 Hexagen Head 5Screw
13 2311217 M12 Spring Washer
14 2303008 M12 Hexagon Nut
15 6500057 Guard Spacer
16 7400068 { andwheel Guard R/H
7400068 t andwheel Guard L/H
17 2306082 M10 x 160 Hexagen Head Bolt
18 2306077 M10 x 110 Hexagon Head Bolt
19 2311216 M10 Spring Washer
20 2303008 M10 Hexagon Nut
21 1901106 Ball Bearing
22 6900053 Bearing Spacer
23 3000197 Landwheel Hub
Z4 5700004 Landwheel R/H ¢/w tyre & tube
5700005 L andwhael L/H c/w tyre & tube
5700001 Landwheel only
5700002 Tyre
5700003 Tube .
25 2309061 M10 x 20 Hexagon Head Screw
Zb 23114093 M20 Flat Washer
27 2311218 MZ0 Spring Washer
28 2303011 M20 Hexagen Nut
29 7401078 Jockey Lever R/H
7401073 Jockey Lever L/H
30 6202358 Jockey Roller - flanged
31 2311114 M16 Flat Washar - thin
32 2217012 Circlip
33 2217003 Circlip
34 2702007 Jockey Lever Spring
33 7700063 Shaft Pulley c/w item 20
38 2306341 1/4 [INC x 3/4 Hexagon Head Screw
37 1310063 V-Zelt
ASSEMBLIES & KITS
7700951 /H Jockey Lever Assembly (items 29-32)
7700962 L/4 Jockey Lever Assembly (items 29-33)
7700965 Landwhes! Hub {items 21,22,23)
*8002281 oair of Adj. Master Landwheels compiete
*8002282 p/H Adi. Master Landwhasl completa
*30022583 | /4 Bgi. Mastar Landwhezl completa

* Includes Bearing Bracket 7700996, which should be mount
as close as possible to the 4-speed shaft pulley.

- 371 -






Item No:

— —d "
bR e NS IS o BN e 2 WS u I oS YR SN

12
13
14
15
16

STANHAY ROBIN 870

SUPPORT WHEEL - MLD (R/H ILLUSTRATED

Part No:

7402367
7403054
8002125
2303010
8010027
2309048
2311215
2303007
1901106
6900053
7402369
5700004
5700005
5700001
5700002
5700003
2311216
2309061
2311093
2311219
2303011

KITS
7702355

8002247
8002718

Description:

R/H Sugport Whes] Arm

L/H Suppert Wheel Arm

7001093 U-bolt c/w item 3

M16 Hexagon Nut

1905025 Ball Bearing c/w items 5-7
M8 x 25 Hexagon Head Screw

M8 Spring Washer

M8 Hexagon Nut

Ball Bearing

8earing Spacer

Support Wheel Hub

Landwheel R/H (c/w tyre & tube)
Landwheel L/H (c/w tyre & tube)
Landwheel only

Tyre

Tube

M1C Spring Washer

M10 x 20 Hexagon Head Screw
M20 Flat Washer

M20 Spring Washer

M20 Hexagen Nut

Support Wheel Hub {items 8-10)
R/H Support Wheel - MLD - complete
L/H Support Wheel - MLD - complete

- 33 -






STANHAY ROBIN 870

SUPPORT WHEEL - ALD (R/H ILLUSTRATED)
{(To 1%cm below standard)

[tem No: Part No: Description:
1 7401087 R/H Wheel Arm
7401088 L/H Wnheel Arm
A 8002125 7001093 U/bolt c/w item 3
3 2303010 M16 Hexagon Nut
4 7402424 R/H Support Wheel Stem
7403053 L/H Support Wheel Stem
5 7400064 Pivot Bolt
& 7401086 Pivot Bolt Nut
7 8010027 1905025 Ball Bearing c/w items 8-10
8 2311089 M8 Flat Washer
9 2311215 M8 Spring Washer
10 2303007 M8 Hexagon Nut
11 £802217 Wheel Stem Stay
12 2309080 M12 x 40 Hexagon Head Screw
13 2311217 M1Z Spring Washer
14 2303009 MIZ Hexagcn Nut
15 1901106 Ball Bearing
16 £500053 Bearing Spacer
17 7402369 Support Wheel Hub
18 5700004 Landwheel R/H c/w tyre & tube
5700005 Landwheel L/H c/w tyre & tube
570000C1 Landwheel! only
5700002 Tyre
5700003 Tube
18 _ 2311216 M10 Spring Washer
20 2308081 M10 x 20 Hexagen Head Screw
21 2311093 M20 Flat Washer
22 2311219 M2Q Soring Washer
23 2303011 M20 Hexagon Nut
KITS
7702355 Support Wheel Hub (items 15-17)
*3002284 R/H Suppert Wheel - ALD - complete
*8C02717 L/H Support Wheel - ALD - complete

*Includes Bearing Bracket 7700996, which should be mounted
as close as possibie to 4-speed shaft pulley.

- 35 -



- 36 -



Ttem No:

O WO Y N ) ) —

B L GRS R S R L B
OO o~ T U1 o L Y —

—
0

[V

NSRS
— O

Part No:

7402293
8002127
2303010
7402292
2311092
2316033
7400825
6402018
5408002
6200985
690255¢
7402521
2306128
2303064
231109t
2306109
7402522
2306489
65000002
2311216
2303008

KITS

7702230
7702229
7702834
gooz11iz

STANHAY ROBIN 870

MANUAL MARKERS

Description:

Marksr Beam Guide

7002005 U-Bolt ¢/w item 3
M16 Hexagon Nut

Marker Beam Hinge

Mie Flat Washar

R-clip

1.37M Marker Beam

Plastic Plug

174 D-shackle

Connecting Chain

Marker Arm Chain - 8 Tinks
Marker Arm Bracket

MI6 x 50 Hexagon Head Bolt
M12 Nyloc Hexagon Nut

M12 Flat Washer

M12 x 130 Hexagon Head Bolt
Marker Arm

MIO x 40 Coach Bolt

Tine

MI1Q Spring Washer

M10 Hexagon Nut

Marker Beam Guide {(items T1,2)

Marker Beam Hinge (items 2,4,5,6)
Marker Arm & Bracket (items 3,9, 11-21)
Pair of 1.37M Manual Markers

- 37 -






STANHAY ROBIN 8/0

MANUAL MARKER

CHANGE-OVER KIT

[tem No: Part No: Description

] 6403011 Plastic Ferrule

2 7403034 Marker Lever

3 2377079 M3 x 12 Socket Button Head Screw
4 6408002 1/4 D-shackle

5 7403034 Marker Handle

6 2303095 M16 Nyloc Hexagon Nut

7 2810209 Spring Cap

8 2701050 Compression Spring

9 7403033 Marker Handle Pivot Bracket
10 2306134 M16 x B0 Hexagon Head Boit

11 2306097 MT2 x 45 Hexagon Head Bolt
i2 2303094 M12 Nyloc Hexagon Nut
13 6900985 Connecting Chain

4 7702864 Marker Beam Lifter c/w item 15
15 2309077 M12 x 25 Hexagon Head Screw

ASSEMBLIES & KITS

7702925 Marker Lever & Pivot {items 1-12)
8002686 Marker Change-Over Kit cocmplete



wo1100|7 Aeyuejg

- 40 -



STANHAY RCBIN 870

ELECTRICAL MONITORING SYSTEM

[tem No: Part No: ‘Description:
i 5301008 8 row Light Box c/w item 8
5301010 16 row Light 8ox c/w item 8
7 £301023 4 row £lectronic Box c/w itam 8
5301024 S row Electronic Box ¢/w item 8
5301025 6 row Electronic Box ¢/w item 8
5301026 7 row Electronic Box c/w item &
5301027 8 row Electronic Box c/w item 8
5307028 9 row Electronic Box c/w item 8
5301029 10 row Electronic Box c/w item 8
5301030 12 row Electronic Box c/w item 8
5301031 15 row Electronic Box c/w itam 8
3 2385052 No.8 x 8 Pan Head Self-Tapping Screw
4 2309034 M6 x 2C Hexagon Head Screw
5 2311214 M& Spring Washer
& 2311088 ME& Flat Washer
7 2303006 M6 Hexagon Nut
8 5201C39 - Power Supply Lead
9 5201052 4 row Loom
5701059 6 row Loom
5201060 8 row Loom
10 7702475 Belt Tensioner & Reed Switch Assembly
5208050 Reed Switch (boit-on} c¢/w Screw & Nut
11 5209051 2-way Connector
12 5205004 Indicatar Lead Gland
13 5201040 Indicator Lead
14 5201041 Hopper Monitor Lead
15 7700021 Hopper Monitor (straight arm)
16 2219288 5BA x 1 Slotted Cheese Head Screw - Brass
2201706 5BA Hexagon Nut - Brass
17 7000038 Monitor Arm Catch
18 6900037 Arm Catch Spacer
19 2212559 Pop Rivet
20 5215044 Cable Tie
21 5215045 Cable Tie
22 5215046 Cable Tie
NOT SHGWN ON ILLUSTRATION
5201049 Power Supply Adaptor Lead
{to power 2 boxes)
5201045 Extansion Lead {Light 8cx to Loom)}
5201046 Extension Lead (Lcom to Metering Unit)
5201061 Unit/Loom Repair &it {& rows)
, 5203022 Loom Plug Kit {14 pin)
; *5306£004 1-8 row Electronic Conversion Kit
*5306005 . G-16 row Electronic Conversion Kit
5306CC7 8 row Electrical Fascie Board
530008 16 row Electrical Fascia Board
5306009 8 row Electronic Fascia Board
5306010 15 raow Electronic Fascia B8eard

* State number of rows reguired.

- 4] -






;//[ o g | ///
Stanhav Webb Limited

Houghton Road, Grantham, Lings, NG31 8JE
Fax: 01476 515407

Tel: 01476 515406
TOP PARTS KITsS

FOR STANMHAY PRECISION SEED ORILLS AS SPECIFIED 8ELODW

KIT e

NO. HHE_;_ KLI.I

g Wheel Bush Kit x 10 879, 48"

10 Rear Wheel Axle c/w bush x 3 98)

n Zera Presszure Froat Axle o/« bSush x 3 531

12 Fronat & Rear AxTa c/w bush x 3 870

13 Scraper ¢fw plata x 3 WS,370,38%

METERING UNIT AKD CHASSIS KITS

14 Unit Bearing x 4 270,981,985,340,830,820
15 frive Tyre x 1 d70,981,935 340,830,320
16 Uodate Xit x 1 §70,981,840,830,820
17 Repeilar Tyre HP frown x J &70,381,344Q,830,820
18 Repeller Tyra x 3 870,931,985 ,340,830,320
19 Rubber #Tap Xit x ¢ 870,981,285
2k Belt Tensicner Zlectrical Type x 1 870,980,339, 840,830,820
21 Zel:z Tansionar Nan-electrical x 1 270,581,335,340,03G, 320
22 indicazer Assembly x 1 370

23 Hopper Seal Xit x 3 870,981,985,340,830, 320

24 Chain Case Seal it x 3 870,581,985,840,3830,820

< Orive Sprocke: €i: x 1 870,981,785,985,5%0,592, 535
26 Chain & Sprocket Kit x 1 870,981,98%,840,830,820

27 Drive Shafrt Bearing Kit x | 870,981,785,985,590, 592,585
28  Chassis Bolf Xit x 12 870

31 Repeliler Spindie Screw Type x 1 870,981,585,840,820

70 Repeller Wheel - Screw on x 1 870,981,985, 840,820

66  Solid Rep.Tvre small seads x 3 870,987,985, 840,820

34 Szader Chute Xit x 1 870,961,985,840,320

35  Spring Rad Kit x 1 870,340

36 Spring Rod Kit x T ° - 981

83  Adjustahle 8ase Pinx 1 870,985,840,820

MULTT LINE BASE KITS
{avarall width)

rib Kit

17 Caulter Base 10Cmm x 3 x i 870,931,985,840,820
38 | Coulter Base SCmm x 2 rib Kit x 1 870,981,9485,840,820
39 Coulter Basa 7S5mm x 2 rit Xit x 1 370,981,985,340,820
40  Coulter Basa SO0mm 2 I rib Kit 2 1 870,981,985,340,820

x 2 rib Kit x i 870,981,985,840,820

41 Coulter 8ase  75m

SPECIAL FITTING NQTES FOR KITS
16,18, 20, 21, 22, 25, 2831, 69,70

U

: |

Y ———

LT 20,21

RIS

3 zc'd?\ E%
= L.

“Q <7

&

.63

KIT 15 as per dlagram

KT 19 as par dlagram 27 MM

=
-1
)
Q
N

1 adfust to 30mm with sged bali ramavad

KiT 22 acfustingdlcater wnaal o . 73mm cloarancs
lrom drive whaal with saed Dell ramavad

«IT 25-25 chaln adiuster nuts

G 31,70 shim cut Seincle 53:hal tha racallar whasl g
cantrally in the unil

Overall Widsh
e 37 - 10C x 3

‘ﬁroo KIT38

Sweray -

©

MULTI LINE BASE KITS

Gverall YWidth
Kit 33 - 50 ¢ 2
Kit 39 - 75 x 2




STANHAY WEBB WARRANTY POLICY [Stan Gy7

LIMITATION OF LIABILITY

v Warranty in raspect of its products except
f:e. W I.Vr-\u—ﬂ \c: :\{Prnss!\r |r1 HDH f'*L ai utf—-e

zil other obligations or liabilities on its part.

1. Stanhay Wetb Lid (the Company) coes not give an
the imited Warra r‘t_.f contzined in DE’_FEQrE:hS =

warraniies or conditions axprassad or imelied and o
The company supplies its products on the express condition that the purchaser is solely

responsible for determining the suitabiiity of the preduct for his requirements and
conditions of use. Stanhay 'Werzo will in nc avent te liable for any incidenta! or consegueantial
damageas of any naturs or source allegedly incurreu through cefects, incorrect operation, or
loss of use of the product, whatsoever, nor far any sum in axcess of the price received by the
Caompany for the gocods for which liability is claimed. The Company is not responsible for the
performance of its products: it is the purchaser’s sole responsibility to ensure that any
Stanhay Wehb product is performing to his satisfaction at all times, and this
responsibility overrides abseclutely any suggestions or assistance offered in good faith

by the Cempany or its agents.

2. Stanhay Webb operates a policy of continuous improvement, and reserves the right to change
specifications at any time without pricr notice, and without incurring any obligaticns to make
such changes te orocducts praviously purchased.

LIMITED WARRANTY

[E- S

3. Stanhay Webb Ltd warrants to its authorised Distributor or Dealer all new preducts supplied of

its manufacture, when correctly assembled, operated and serviced, tc be free from defects in™

material and workmanship, for 2 pericd ¢f nine (8) months (the warranty pericd) after the date

of delivery by the Distributor or Dealer te the original retail purchaser. Its obligations under this’

Warranty are limited to making good on preducts for which payment to the_Company is not.
overdue any pan or parts (exciuding normal wear) of its own manufacture which shall have

been reportzd in writing tc the Company within thirty (30) days from date of failure thereof, and_.__
which the Company's examination shall disclose te its satisfaction to have been defective.##
Stanhay Webb repair parts are warranted simiiarly to ninety (80) days from date of replacement--—--:
cr for the unexpired warranty period of the applicable Stanhay Webb machine, whichever is.the:-

[cnger.

4. Due to the particular nature of Stanhay Webb preducts, this Warranty is void absclutely if any
part not supplied by the Company is used in asseambly or repair, or if the product has been
altered, assembled, repaired or used in any way. configuration or conditions differing from the
written recommendations and instructicns of the Company (whose decision is final).

5. In the event of components supgiied by Stanhay Webb not of its own manufacture for which

rayment tc the Company is not cverdue being regported in wr ltmg as defective during the

Wwarranily _ucnuu, Stanh iay Webb will endeavour o claim ::\Hdilli:l( the manufacturer of such

compenents and in the event of any claim being successful will pass the benefit on to the

e
customer.

CONDITIONS OF SUPPLY

6. No warranties other than those expressly noted herein are given, and no one is authorized to
aiter, medify or enlarge this Warranty beyend the warrantes axpressed.

This preduct is supclied sutject tc the Terms of Trading of Stanhay Webb Ltd as reproduced
on the inside covers of the Campany’s price iist.

~d

NOTE: WARRANTY REGISTRATION FORM MUST BE RETURNED TO STANHAY WEEB
LIMITED. WARRANTY VOID IF MACHINE IS NOT REGISTERED.



PRECISION DRILL WARRANTY REGISTRATION FORM

| + ( 1 +allary
Cemaonsiration | Instaliation
Conductad by (Mame) o

(CORTECY i e

Conducted at (I0CatioN). semmiwssussmmmim s

[n barn/yard/iieid

| Machine Model No: | Serial No: No of rows:
i! Crop type: ; Areag crillec:

| Chosen disc:

selectar wheel:

seedbelt: gear setting:

ACKNOWLEDGEMENT BY PURCHASER

This acknowledgement is to be completed for every new drill {c validate warranty.

1. The following checks and settings have been explained to me:

All drills

Row spacing

Setling charts j
Metering units ]
Orive system w
Toclbar height B
Tractortop link ]
Oriling depth ]
“ieid checks B
Maintenancs E

2. | acknowledg

acknowiedgs

periarming to my satisfaction,
SIGNEA: i
Date: | cuammissvinsmsismisisssminsisans
THANK YOU FOR YOUR CO-CPEEATION

this form ic be retained by the seliin

As appropriate

Pivots and limiters

[ ]

Transport system
Bout markers
Clod deflectors

Seedprass wheels

LT

FPower take cff

Fan

Gauges

.

nrasie

e that the Stanhay Webh Warranty Policy apglies to this crill and in panicuiar |
that ! {not Stanhay or my csaier; am responsibie for ensuring thatitis

&) STANHAY

Stanhay Webb Ltd, BCS House,
Pinfold Road, Bourne, PE10 9HT, UK

www.stanhay.com
t: +44 (0)1778 392 303
e: info@stanhay.com

g dealer, and conied o Stanhay.)






EC DECLIRATION OF CONFORMITY

Type of Machine: Precision Seed Planting Machine
Name of mode! : Stanhay S370
Seriat Number : Number of rows:

Manufacturer : @ STANHAY

Stanhay Webb Ltd, BCS House,
Pinfold Road, Bourne, PE10 9HT, UK

www.stanhay.com
t: +44 (0)1778 392 303
e: info@stanhay.com

Technical Manager

We, the manufactﬁrers, hereby declare that this machine, when
assembled to our design, conforms with the Essential Health and Safety

Requirements of the Eurcopean Union.

ons ontwerp, voldoet aan de gezondhieds an veiligheids voorschriften van de Eurpese

{Wij, de fabrikanten, verklaren hﬁi'érbij dat deze uitrusting, indien opgebouwd volgens

| Unie.

Assembié conformement a nos ordres, nous, les fabricants, déclarons que cette
| machine repond aux normes d’'Hygiene et Sécurite au Travail de la CE.

Noi, { fabbricanti, dichiariamo che questo maccinario, quando montato secondo il
nostro disegno, si conforma ai requisiti essenzilai di salute e di sicurezza della

Comunita Europea.

Wenn diese Maschine entsprechend unserer Konstruktion zussammengesetzt wird,
eklaren wir, daf sie den Arbeitsschutzvaorschriftern der Europaischen Gemeinschaft

| entspricht.

_
|

rNosotros los fabricantes declaramos que este equipo, realizando el montaje segun
' nuestro disefio, se ajusta a las reglas esenciales de salud y seguridad de la Union

i Europea.

l Vi, fabrikanten, erkiezrer hermed at denne maskine, nar den er montereat ifglge vores
' konstruktion, er | overensstemmelse med de essentielle sundhed cg sikkerhedskrav
f indefor £U.




Me valmistajana iloitamme taten, etta ohjeittemme mukaisesti
asennettuna tama kone tayttaa Eurcopan Unionin olennaiset terveys- ja
turvallisuusvaatimukset.

Nés os fabricantes deciaramos que este equipamento, quando
montado conforme nosso desenho, ajusta-se as regras essenciais de
saude e seqguranca da Comunidade Europeia.

Tillverkaren féersakrar harmed att denna maskin, efter sammansatining
enligt var konstruktion, uppfyller nalscoch sakerhetskrav inom EU.

i





